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***Updated guidance*** North Yorkshire and York Remote Assessment and Treatment of COVID-19 symptoms 

Following the release of the new NICE guidance on managing suspected and confirmed pneumonia in the community, and updated guidance from RCGP on using the NEWS2 scoring system (in combination with clinical judgement), we have updated the North Yorkshire and York Remote Assessment and Treatment of COVID-19 symptoms guidance.  The latest version is version 9 (dated 8/4/2020) has been updated on RSS at the link above.  All previous versions should be replaced.  

Primary care staff COVID-19 swabbing 

Attached is the process to follow and the documentation to complete to request a swab for Covid-19. Please note that the criteria for swabbing is as follows:

The test will be carried out on the symptomatic relative / member of the household of the asymptomatic member of NHS staff who is self-isolating for 14 days.
The person within the household displaying symptoms should be tested between days 1 to 3 of the start of symptoms, but no later than day five.

Symptomatic members of staff will not be tested but should follow the stay at home advice returning to work after 7 days if clinically well enough to do so but must be apyrexial for 48 before returning. The rationale for this is to enable well NHS staff to return to work as soon as possible.

You may have heard that staff swabbing is to be significantly increased by way of the establishment of super sites which will come on board in the next week or two. It is likely that there will be a super site in our region. It will then be possible to swab symptomatic staff and household members through this new arrangement but as yet we do not have the detail on the process.  So the attached is the process for our local sites at Easingwold and Scarborough for now. 

You can start to submit requests as soon as this message reaches you.

Prescribing

Access to end of life medicines

Please find attached three key documents regarding end of life medicines. These documents will be added to the COVID-19 pages on RSS.

1. Local clinical guidance - Clinical Guidance for Symptom Control in patients with Covid-19
1. Local clinical guidance – Options for symptom management in last days, if there is no syringe driver or manpower to give injectable drugs.
1. A joint letter from LMC, LPC and North Yorkshire and York CCG regarding access to end of life medicines for Covid-19.

RDTC updates

RDTC has added two new resources to its website today 

1. What are the alternative treatment options for patients who normally receive hydroxocobalamin B12 injection during the COVID-19 pandemic
1. Covid - Prescribing in diabetes guidance

Please see RDTC for all their latest COVID-19 related guidance - https://rdtc.nhs.uk/covid-19-information-and-resources. We also have a link to this RDTC guidance via the NHS Vale of York CCG RSS web pages 

Bank holiday telephone support – Primary care safeguarding 

The Safeguarding Team for Primary Care will provide telephone cover for support and advice on Friday 10 and Monday 13 April from 8am – 6 30 pm. This is available via Janette Griffiths, the Named Nurse for Safeguarding phone 07909 686 821.

Keyworker childcare information
North Yorkshire area

North Yorkshire County Council’s Children’s and Young People Service has set up childcare hubs across the county support to support critical workers to get into work where there is no other alternative for childcare. The hubs operate from 7.45am to 5.45pm and parents / carers will be able to book onto these hubs for different sessions. Information has been uploaded to the COVID-19 page on RSS.

York area

York FIS offers a brokerage service to help find alternative childcare arrangements. If you would like support as a keyworker contact the York Family Information Service www.yor-ok.org.uk; fis@york.gov.uk or 07624 802 244 (text phone). Read more on the COVID-19 page on RSS.

Useful information

New ‘Stay home this Bank Holiday weekend’ social media assets available at the Campaign Resource Centre. 
New ‘Act like you’ve got it, anyone can spread it’ younger people social media assets 
New assets that can be used to target younger people are now available to download from the Campaign Resource Centre.  
Updated resources for use in various healthcare settings are now available on the Campaign Resource Centre. 
Guidance on social distancing in the Workplace https://www.gov.uk/guidance/social-distancing-in-the-workplace-during-coronavirus-covid-19-sector-guidance 
Guidance to employers and businesses for employees: https://www.gov.uk/government/publications/guidance-to-employers-and-businesses-about-covid-19/guidance-for-employers-and-businesses-on-coronavirus-covid-19
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Clinical guidelines for symptom control in patients with Covid-19 (2 pages) 


In acute phase of Covid-19 it is important patients have their symptoms controlled alongside active medical treatment. 
Most common symptoms in last days of life are pyrexia, rigors, severe breathlessness, cough, delirium and agitation. 


NB Opioid and benzodiazepine use in palliation should not be withheld because of fear of causing respiratory depression. 
For all Covid-19 patients, please ensure the following symptoms are considered and prn/regular medication prescribed: 


SD =syringe driver sc =subcutaneous MR =modified release IR =immediate release SL=Sublingual TDD= total daily dose 


NB If starting a regular opioid, then consider starting a prn laxative (e.g. Laxido 1 to 2 sachets bd prn or picosulphate 5 to 
10mL od prn) and antiemetic (e.g. haloperidol 500micrograms to 1mg  oral/sc 8 hourly prn) If a patient rapidly 
deteriorates despite active management then please follow the last days of life documentation. 


Symptom Clinical indication Recommendation 


Breathlessness 
(at rest or 
minimal 
exertion) 


Opioid naïve (no previous 
opioids)  and able to 
swallow 


1st line Morphine sulphate MR (modified release) oral 5 mg (MST)12 hourly 
and increase as necessary to 15mg 12 hourly ( Max 30mg/24 hours) 
NB  If eGFR <30 mL/min oral oxycodone MR  5mg 12 hourly  


Alternative 
Morphine sulphate IR (immediate release) oral 2 to 5mg  2 to 4 hourly prn 
NB If eGFR <30 mL/min Oxycodone IR  oral 1 to 2 mg 2 to 4 hourly prn 


Patients on regular 
opioids for pain relief 


Morphine sulphate IR oral 2 to 5mg 2 to 4 hourly prn 
or one twelfth of the 24 hour dose for pain, whichever is greater.  
NB If eGFR <30 mL/min Oxycodone IR oral 1 to 2 mg 2 to 4 hourly prn  


Patients who are unable 
to swallow 
use subcutaneous(sc) 
medications 


a) opioid naïve Morphine sulphate 2mg sc  2 to 4 hourly prn  
If > 2 doses required per day, consider a syringe driver (SD) 
Starting dose SD morphine sulphate 10mg/24hour  
NB If eGFR <30 mL/min Oxycodone 1 to 2 mg sc 2 to 4 hourly prn 
If > 2 doses use a SD Oxycodone 5mg/24 hour 
b) already on regular opioids (oral or transdermal) refer to conversion 


charts on ‘Anticipatory Drugs and Syringe Driver Chart’ and note the 
advice above: ‘Patients who are on regular opioids for pain relief’  


Anxiety Patients who can swallow  Lorazepam 500micrograms to 1mg SL 2 to 4 hourly prn  Max 4mg/24 hours 
(2mg in elderly patients) 


Patients unable to 
swallow  


Midazolam 2 to 5mg sc  2 to 4 hourly prn 
If > 2 doses required daily, consider a syringe driver  
Starting dose SD Midazolam 10mg/24hour  Max 30mg/24hours 
NB If eGFR <30mL/min reduce starting dose SD Midazolam 5mg/24hr  


Cough Opioid naïve  1
st


 line  Simple linctus 5mL qds 
2


nd
 line  Opioids dosing as for breathlessness see above  


Fever  Regular Paracetamol (Fan use & PR route may spread the virus ) 
In the last days of life  consider an NSAID  e.g. Parecoxib 40mg sc daily 


Delirium  Potentially reversible 
 
NB In Parkinson’s patient 
use Lorazepam as 1


st
 line 


  


 


Pharmacological measures only indicated in severe delirium with distressing 
hallucinations or severe agitation. 
1


st
 line Haloperidol 500micrograms to 1mg oral /sc stat. Observe for 30 to 60 


minutes. Repeat if necessary and thereafter 8 hourly prn. Max 5mg/24 hours 


2
nd


 Line (1
st


 line in Parkinson’s Disease)  
Lorazepam 500microgram to 1mg SL 2 to 4 hourly Max 4mg/24 hour (2mg in 
elderly patients) 
Be aware that benzodiazepines may increase levels of confusion 


Irreversible terminal 
delirium/agitation not 
expected to recover. 
Patient is dying  
 
 
Seek advice from 
palliative care if 1


st
 line 


midazolam not helping as 
2


nd
 line drug doses may 


need to be escalated 
rapidly 


1
st


  line Midazolam 2 to 5 mg sc  1 to 4 hourly prn 
If > 2 doses required daily, consider a SD 
Starting dose SD Midazolam 10mg/24hour Max 60mg/24hours  
NB If eGFR <30 mL/min   
SD Midazolam to 5mg/24 hour Max 30mg/24hours 


2
nd


 line Levomepromazine or Haloperidol  and continue midazolam in SD  
Levomepromazine12.5mg to 25mg sc 1 to 4 hourly prn SD 25mg/24hour 
Max 100mg/24hr 
NB If eGFR <30 mL/min  or elderly use lower starting doses 
Levomepromazine 6.25mg to 12.5mg  sc 1 to 4 hourly prn SD12.5mg/24hour  
OR  
Haloperidol 500micrograms to 1mg sc 1 to 4 hourly prn  
SD 3 mg over 24 hour Max 5mg/24 hour    


Pain 
 
 


Use WHO analgesic 
ladder 


Step 1 Paracetamol,  Step 2  weak opioids 
Step 3 morphine IR  2 to 5mg 2 to 4 hourly and titrate 
Convert to  morphine MR. prn dose is total daily dose(TDD)divided by 6 
If eGFR <30 mL/min use oxycodone IR 1 to 2mg 2 to 4 hourly and titrate 


Conversions for a SD  
sc prn dose  =TDD/6 


Oral morphine to sc morphine divide by 2   
Oral oxycodone to sc oxycodone divide by 2  
If on a transdermal patch keep in situ and top up with sc opioid prn and/or SD 







Non-pharmacological symptom control in patients with Covid-19 


 
 
Use of non-drug symptom management strategies can help relieve symptoms and reduce reliance on medications 


Generally non-drug approaches to symptom management are preferred, particularly for mild to moderate symptoms 
 
 


 
 


 
 
Author York Teaching Hospitals Palliative Care team  in collaboration  with St Leonard’s Hospice ,St Catherine’s Hospice 
Adapted from Hull University Teaching Hospitals NHS Trust guidance   
Owner Dr Anne Garry Issue date 31


st
 March 2020 Review date 31


st
 March 2021 Version 2 


                                                                                                                                   


Symptom Non-pharmacological measures 


Breathlessness (at rest 
or  
minimal  
exertion) 


 Positioning (Sit upright, legs uncrossed, let shoulders droop, keep head up; lean forward) 


 Relaxation techniques 


 Reduce room temperature 


 Cooling the face by using a cool flannel or cloth 


 Reassurance 


 Avoid portable fans due to infection control risk in COVID-19 


Anxiety  Facilitate expression of emotions   


 Explore fears and concerns 


 Address spiritual or religious needs 


 Distraction – e.g. playing music or radio 


 Offer reassurance 


Cough  Suck on menthol sweets (e.g. 
Fisherman’s friend) 


 Humidify room air 


 Oral fluids 


 Elevate the head when sleeping 


Fever  Reduce room temperature  


 Wear loose clothing  


 Cooling the face by using a cool flannel 
or cloth  


 Oral fluids  


 Avoid portable fans as infection control risk   


Delirium  
 
 


Check for reversible causes 


 Infection 


 Electrolyte disturbance 


 Dehydration 


 Hypoxia 


 Hyper/hypoglycaemia 


 


 Urinary retention 


 Constipation 


 Pain 


 Medication related 


 Medication or alcohol withdrawal 


 Reorient (explain where they are, who you are etc) and reassure  


 Ensure lighting levels mimic the time of day 


 Ensure the patient has access to glasses and hearing aid if applicable 


 If family members can be present involve them in reassuring patient 


 Ensure continuity of care by staff known to patient where possible 


 Avoid moving people within and between wards or rooms unless absolutely necessary 


Agitation/ Terminal 
restlessness  


Check for reversible causes: 


 Urinary retention 


 Constipation 


 Pain – remember to check  both syringe driver functioning correctly and skin site 


 Repositioning 


 Reassurance 


 Calm surrounding environment 


If you require advice, please contact the Specialist Palliative Care Team directly on the numbers below 


York Specialist Palliative Care team (SPCT) Scarborough Specialist Palliative Care team (SPCT) 
In hours • Community SPCT 01904 777770 


• Hospital SPCT 01904 725835 
• St Leonard’s Hospice 01904 708553 


In hours • Community SPCT 01723 356043 
• Hospital SPCT 01723 342446 
• St Catherine’s Hospice 01723 351421 


Out of hours • GP OOH 0300 1231 183 
• St Leonard’s Hospice 01904 708553 


Out of hours • GP OOH NHS 111 
• Palcall 01723 354506 


Community nursing •Single point of access (SPA) 01904 721200 Community nursing •S&R Community Services (CAS) 01653 609609 


 


There is always access to a consultant on call via your local hospice 
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Author: North Yorkshire CCG Medicines Management Team; April 2020 v1.00 


 


Accessing palliative care drugs during the COVID-19 Pandemic 


1. This document has been developed with local clinicians and provides a list of drugs considered 


appropriate for EOL care in patients with COVID: this is not clinical guidance – prescribing 


decisions should be made based on individual clinical needs and with reference to local palliative 


care pathways and/or NICE guidance NG163  


 


2. Suggested end of life (EOL) stock list 


Morphine sulfate 10mg/1ml solution for injection ampoules  
Morphine sulfate 5mg and 10mg modified-release tablets  
Morphine sulfate 10mg/5ml oral solution 
Midazolam 10mg/2ml solution for injection ampoules 
Levomepromazine 25mg/1ml solution for injection ampoules  


Hyoscine butylbromide 20 mg/ml injection ampoules 
Hyoscine hydrobromide 1mg/72hour patch 


Lorazepam 500micrograms and 1mg  tablets 


Haloperidol 500microgram capsules or tablets, as available  
Haloperidol 1.5mg tablets 
Haloperidol 5mg/ml injection ampoules 


 


3. Suggested quantities to stock 


• Non –dispensing GP practices - one original pack of all drugs on list (e.g. 28 tablets) 


• Community pharmacies and dispensing practices – up to two to three original packs of all 


drugs on list 


• OOH services to review and increase current stock provision two-three fold 


• Substitute above medicines if not available – contact local palliative care team or MM team 


for advice 


• Review stock levels daily; reorder and modify stock levels as demand dictates 


 


4. Issuing medicines to patients and carers 


• Medicines should be prescribed on FP10 where possible and dispensed via usual routes. See 


https://www.cqc.org.uk/guidance-providers/gps/nigels-surgery-28-management-controlled-


drugs - practices must still complete an FP10CDF: 


https://www.nhsbsa.nhs.uk/sites/default/files/2017-03/6-1387-Form_FP10CDF_v5_final.pdf 


• Community pharmacists to be alerted to urgent prescriptions via NHS email marked urgent 


• GPs can personally administer medicines to patients – practice held stocks can be used on 


home visits or in urgent situations can be issued to patients if properly labelled in 


accordance with medicines legislation. Storage must be in a locked bag or box. Drugs should 


be signed in and out by a doctor with a mechanism for recording what has been issued. 


Drugs at present cannot be re-used so do not issue large quantities to patients. Rules on 


storage of controlled drugs have not been relaxed at this time. Drugs can be sourced via a 


local community pharmacy or via a wholesaler. Advice on medicines governance 


arrangements is available via the medicines management team on  


voyccg.rxline@nhs.net (Vale of York) or nyccg.rxline@nhs.net (North Yorkshire) 


 



https://www.nice.org.uk/guidance/ng163

https://www.cqc.org.uk/guidance-providers/gps/nigels-surgery-28-management-controlled-drugs

https://www.cqc.org.uk/guidance-providers/gps/nigels-surgery-28-management-controlled-drugs

https://www.nhsbsa.nhs.uk/sites/default/files/2017-03/6-1387-Form_FP10CDF_v5_final.pdf

mailto:voyccg.rxline@nhs.net

mailto:nyccg.rxline@nhs.net
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Form for Covid-19 Testing for Primary Care Staff 

Please complete fully and email to: nyccg.covid19@nhs.netfor NYCCG or VOYCCG.patientrelations@nhs.net for VOYCCG

		Criteria for swabbing:

		The test will be carried out on the symptomatic relative / member of the household of the asymptomatic member of NHS staff who is self-isolating for 14 days.

The person within the household displaying symptoms should be tested between days 1 to 3 of the start of symptoms, but no later than day five.



Symptoms are new continuous cough and temperature.



Symptomatic members of staff will not be tested but should follow the stay at home advice returning to work after 7 days if clinically well enough to do so but must be apyrexial for 48 before returning. A cough may persist and staff can return if they feel well enough to do so. They must continue to wear PPE as per guidance. 



		Date of request:

		



		GP Practice:

		



		Name of asymptomatic NHS staff member:

		



		Date of birth of NHS staff member:

		



		Role of NHS staff member:

		



		Name (s) of symptomatic member (s) of household:



		



		Date of birth (s) of symptomatic member (s) of household:

		







		When did symptoms commence? (date)

		



		Household address:

		













		Best phone number to contact you on:

		





		If swabbing capacity exceeds demand, the CCG may need to consider your request alongside others using the following set of criteria. Please complete the following questions:



		Is the practice red, amber or green on the latest daily sitrep?



		



		Is the practice able to adequately staff the acute triage system you have in place (i.e. 30% staff unavailable due to sickness or self-isolation)?



		



		Is the practice/hub able to adequately provide a cold + hot + home visiting GP service i.e. minimum three GPs per 12,000 because of sickness of self-isolation?



		



		Is your Practice Nurse capacity reduced by 30% or more due to sickness or self-isolation?



		



		Any further information you wish to give?

		











		If a decision needs escalating this will be to Dr Andrew Lee (VOYCCG) and Dr Charles Parker /Dr Bruce Willoughby (NYCCG)



		What happens next?



Once your request has been approved, it will be passed to YHFT administration teams who will create a ‘clinic list’ for the ‘See and Swab Service’ (based at Easingwold Health Centre for VOYCCG and Scarborough Hospital for NYCCG). YHFT will contact you by phone to advise you of the date and time of the appointment.

If your request is not approved, the CCG will contact you to discuss the reasons.





		Please note by completing and submitting this form you are giving consent to pass on your details to YHFT and to the ‘See and Swab Service’.





		CCG use only:





		Approved: yes / no 

		

		Approved by:





		Reason for not being approved:

		













Version: 1    Author: MC   VOYCCG  Approved by: LMC   Date: 8 April 2020	
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Options for symptom management in last days if there is no syringe driver or manpower to give injectable drugs 
 Refer to York palliative care formulary, symptom control in patients with Covid-19 and information on Anticipatory and syringe driver chart. Seek advice if needed. 


Symptom Non drug 
approach 


Starting doses in opioid naïve patients. Titrate within dose range and seek advice if not responding 
 If on regular opioids see conversion chart  NB prn is 1/6 of total daily opioid dose (TDD )        


Some SC injections may be given sublingually 


but unlicensed route (paediatric experience) 


Oral route (PO) 
SL= sublingual 


Subcutaneous route (SC) 
(*Some SC inj may be given SL) 


Syringe driver route (SD) Alternative routes: TD, buccal, sublingual(SL), PR      
OME = oral morphine equivalent 


Pain  
 
Consider NSAIDs, 
Paracetamol and 
adjuvants if able to 
swallow 
 
If unsure  
seek advice from 
palliative care 


Heat pad 
over affected 
area 
 
Massage 


Morphine sulphate MR (modified release) 
oral 5 mg (MST) 12 hourly  
Or  
 
Morphine sulphate IR (immediate release) 
oral 2 to 5mg 2 to 4 hourly prn 
 
eGFR <30 mL/min  
Oxycodone MR oral 5mg 12 hourly 
Oxycodone IR oral 1 to 2 mg 2 to 4 hourly 
prn 


Morphine sulphate* sc 2 to 5mg   
2 to 4 hourly prn 
Start lower if frail, elderly 1 to 2mg 
 
 
 
 
eGFR <30 mL/min  
Use Oxycodone* sc 1 to 2mg  
2 to 4 hourly prn 


SD Morphine sulphate 
10mg/24hour  
Titrate according to response 
 
 
 
 
eGFR <30 mL/min  
SD Oxycodone 5mg/24hour 
Titrate according to response 


TD Buprenorphine 5 to 10microgram/hour every 7 
days OME 10 to 20mg/24hour               
Or 
TD Fentanyl 12 micrograms OME 40mg/24hour. 
Takes 72 hours to reach steady state 
 
PR Morphine MR (MST) or Oxycodone MR  
NB Viral shedding can occur rectally in Covid-19 
 
SL Morphine/Oxycodone use sc injectable dose 
sublingually. Use same dose SL as for sc  


Nausea and 
Vomiting 
In Parkinson’s disease 
only use: 
Domperidone, 
Cyclizine Ondansetron  


Sea bands Metoclopramide/ Domperidone 10mg tds 
Haloperidol 500microgram to 1mg od 
Levomepromazine 6.25mg od 
Cyclizine 25 to 50mg tds 
Ondansetron 4 to 8mg bd or tds 


Haloperidol sc 500microgram to 
1mg prn 8 hourly Max 3mg/24hour 
Or  
Levomepromazine* sc 2.5 to 5mg  
4 hourly prn Max 12.5mg/24 hour 


SD Haloperidol 3 mg/24hour 
Or 
SD Levomepromazine 5 to 
12.5mg/24 hour 


Orodispersible Ondansetron 4 to 8mg bd or tds 
Buccal Prochlorperazine 3 to 6mg bd 
TD Hyoscine hydrobromide patches (Scopoderm®) 
1.5mg/72hour  Apply behind the ear 
 
SL Levomepromazine use sc injectable dose 
sublingually 2.5 to 5mg prn  Max 12.5mg/24hour 


 
Freq & Max for Metoclopramide, Cyclizine, Ondansetron  
See Anticipatory and syringe driver chart 


Agitation/Anxiety Distraction 
e.g. music or 
radio, 
Relaxation 
Offer 
reassurance 


Anxiety Lorazepam 250 microgram to 
1mg SL qds Max 2mg to 4mg/24hour 
Lower prn and Max dose if frail or elderly 
Delirium 
Haloperidol 500 microgram to 1mg then 
repeat after one hour and then 8 hourly. 
Max 5mg over 24 hour 


Midazolam* sc  2 to 5mg 2 to 4 
hourly prn Max 30 to 60mg/24hour 
Or 
Levomepromazine* sc 6.25 to 25mg 
1 to 4 hourly prn Max 100mg/24hour 
Start lower prn dose if frail or elderly 
Or Haloperidol sc same dose as oral  


SD Midazolam 10mg/24hour 
Max 30mg/24hour anxiety  
Max 60mg/24hour agitation 
eGFR <30: 5 to 30mg/24hour  
Or SD Levomepromazine 12.5 
to 25mg/24hour Max 100mg 
/24hour lower dose in elderly 


SL Lorazepam 250 microgram  to 1mg qds 
 
SL Midazolam use sc injectable dose sublingually 
2 to 5mg 2 to 4 hourly prn Max 30 to 60mg/24hour 
 
SL Levomepromazine use sc injectable dose 
sublingually 6.25 to 25mg prn Max 100mg/24hour 


Respiratory 
secretions 


Positioning 
Reassurance 


N/A Hyoscine butylbromide* sc 10 to 
20mg 2 to 4 hourly prn 
Max 120mg/24hour 


SD Hyoscine butylbromide  
40 to 60mg/24hour 
Max 120mg/24hour 


TD Hyoscine hydrobromide patches (Scopoderm®) 
1.5mg/72hour. Apply behind the ear 
SL Hyoscine butylbromide use sc injectable dose 
sublingually 10 to 20mg 2 to 4 hourly 


Breathlessness 
(at rest or minimal 
exertion)  
If unsure seek advice 
from palliative care 


Cough 
Use honey or simple 
linctus then follow for 
breathlessness 


Positioning  
Relaxation 
techniques 
Reduce room 
temperature 
Cool flannel 
Reassurance 
Avoid fan if 
Covid-19 


Morphine sulphate MR (modified release) 
oral 5 mg (MST) 12 hourly Max 30mg/24hr                            
Or  
Morphine sulphate IR (immediate release) 
oral 2 to 5mg 2 to 4 hourly prn 
eGFR <30 mL/min  
Oxycodone MR oral 5mg 12 hourly   
Oxycodone IR oral 1 to 2 mg 2 to 4 hourly 
prn Max 20mg/24hour 


Morphine sulphate* sc 1 to 2mg      
2 to 4 hourly prn 
Start lower if frail or elderly 
 
 
 
eGFR <30 mL/min  
Use Oxycodone* sc 1 to 2mg 2 to 4 
hourly prn 


SD Morphine sulphate 
10mg/24hour  
Titrate according to response 
 
 
 
eGFR <30 mL/min  
SD Oxycodone 5mg/24hour 
Titrate according to response 


SL Morphine/ Oxycodone use sc injectable dose 
sublingually Use same dose SL as for sc 1 to 2 mg  
 
PR Morphine MR (MST) or Oxycodone MR  
NB Viral shedding can occur rectally in Covid-19 
 


Fever Cool flannel Paracetamol  500mg to 1g qds  
Naproxen/Ibuprofen - if not Covid-19 


Covid-19 - consider injectable 
NSAID in last days of life.  
D/W palliative care 


N/A PR Paracetamol suppositories 500mg to 1g qds 
NB Viral shedding can occur rectally in Covid-19 


Fits  As per usual prescribed medication Midazolam sc 2 to 10mg stat  SD Midazolam 10 to 
20mg/24hour 


Buccal  Midazolam  solution (Buccolam®) 


(10mg/2mL) 1 to 2mL stat 
SL Midazolam use sc  injectable dose sublingually 


 


If you require advice, please contact the Specialist Palliative Care Team directly on the numbers below.    There is always access to a consultant on call via your local hospice 


York Specialist Palliative Care team (SPCT)  Scarborough Specialist Palliative Care team (SPCT) 


                                     


                                   
                                                                        


In hours • Community SPCT 01904 777770 
• Hospital SPCT 01904 725835 
• St Leonard’s Hospice 01904 708553 


In hours  • Community SPCT 01723 356043 
• Hospital SPCT 01723 342446 
• St Catherine’s Hospice 01723 351421 


Out of hours • GP OOH 0300 1231 183 
• St Leonard’s Hospice 01904 708553 


Out of hours • GP OOH NHS 111 
• Palcall 01723 354506 


Community nursing • Single point of access (SPA) 01904 721200 Community nursing • S& NHS Community R Community Services (CAS) 01653 609609 
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